

Cephalosporin Antibiotics



Powder for Injection

Composition	Dosage & Administration	Shelf life
Ceftriaxone 1g	- Adults: 1-2g once a day, IV or IM - Children: 20-80mg/kg once a day	36 months
Cefotaxime 1g	- Adults: 2-12g divided into several times, IV or IM according to infection level - Children: 50-100mg/kg divided into every 6-12 hours, IV	24 months
Ceftazidime 1g	- Adults: 1g every 8 hours a day, IV or IM - Children: 30-100mg/kg divided into 2-3 times a day, IV or IM	24 months
Cefoperazone 1g	- Adults: 2-4g divided into 2 times a day, IV or IM - Children: 50-200mg/kg divided into 2-3 times a day	24 months
Cefoperazone 500mg Sulbactam 500mg	- Adults: 1-2g divided into 2 times a day, IM - Children: 160mg/kg divided into 2-4 times a day	24 months
Cefmenoxime 1g *	- Adults: 1-2g divided into 2 times a day, IV or IM - Children: 40-80mg/kg divided into 3-4 times a day	24 months
Ceftizoxime 1g	- Adults: 0.5-2g divided into 2-4 times a day, IV or IM - Children: 40-80mg/kg divided into 2-4 times a day	24 months
Cefodizime 1g *	- Adults: 1-2g divided into 2 times a day, IM - Children: 160mg/kg divided into 2-4 times a day	24 months
Cefpiramide 1g *	- Adults: 1-2g divided into 2 times a day, IV - Children: 30-80mg/kg divided into 2-3 times a day	24 months
Flomoxef 0.5g *	- Adults: 1-2g divided into 2 times a day, IV - Children: 60-80mg/kg divided into 3-4 times a day	24 months
Cefepime 1g	- Adults: 1-2g divided into 2 times a day, IV or IM - Children: 50mg/kg divided into 3 times every 8 hours	24 months
Cefpirome 1g	- 1-2g every 12 hours	24 months
Cefuroxime 750mg, 1.5g	- Adults: 750mg a time, 3 times a day, increased to 1.5g for severe case, IV or IM - Children: 30-100mg/kg divided into 3-4 times a day, IV or IM	36 months
Cefotiam 1g	- Adults: 0.5-2g divided into 2-4 times a day, IV - Children: 40-80mg divided into 3-4 times a day	36 months
Cefamandole 1g *	- Adults: 0.5-1g divided into every 4-8 hours, IV or IM - Children: 50-100mg divided into every 4-8 hours, IV or IM	36 months
Cefmetazole 1g *	- Adults: 1-2g divided into 2 times a day, IV or IM - Children: 25-100mg divided into 2-4 times a day	24 months
Cefoxitin 1g	- Adults: 1-2g divided into every 6-8 hours, IV or IM - Children: 80-160mg divided into 4-6 times a day	24 months
Cephadrine 1g	- Adults: 2-4g divided into 4 times a day IV or IM - Children: 25-50mg/kg divided into 2-4 times a day, IV or IM	36 months
Cefazolin 1g	- Adults: 1g divided into 2 times a day, IV or IM - Children: 20-40mg/kg divided into 2 times a day, IV or IM	36 months

* In the pipeline

Hard Capsule

Composition	Dosage & Administration	Shelf life
Cefixime 100mg, 200mg, 400mg	- Adults: 400mg a day - Children: 8mg/kg a day	24 months
Cefdinir 100mg, 300mg	- 600mg a day	24 months
Cefpodoxime proxetil 130mg, 260mg (100mg, 200mg as Cefpodoxime)	- 100mg 2 times a day, increased to 200mg 2 times a day for severe case	24 months
Ceftibuten 200mg, 400mg *	- Adults: 400mg a day - Children: 9mg/kg a day	36 months
Cefaclor 250mg, 500mg	- Adults: 250mg, every 8 hours, increased to 500mg every 8 hours for severe case - Children: 20mg/kg every 8 hours a day	36 months
Loracarbef 200mg *	- 200-400mg, every 12-24 hours	24 months
Cefadroxil 500mg	- Adults: 1-2g divided into 1-2 times a day - Children: 30mg/kg divided into 2 times a day	36 months
Cephadrine 500mg	- Adults: 500mg, 4 times a day - Children: 6.25-25mg/kg divided into every 6 hours a day	36 months
Cephalexin 500mg	- Adults: 500mg, 3 times a day - Children: 25-50mg/kg divided into 3 times a day	36 months
Cefatrizine 250mg *	- Adults: 250mg, every 6 hours - Children: 30-50mg/kg divided into every 6 hours a day	36 months
Cefroxadine 250mg *	- 250-500mg, 2-3 times a day	12 months

* In the pipeline

Dry Syrup

Composition	Dosage & Administration	Shelf life
Cefixime 50mg	- Adults: 200-400mg a day as a single or divided doses - Children: 8mg/kg a day as a single or divided doses	24 months
Cefdinir 125mg	- 9-18mg/kg divided into 3 times a day	24 months
Cefpodoxime proxetil 50mg, 100mg	- 3mg/kg, 2-3 times a day	24 months
Cefaclor monohydrate 125mg, 250mg	- Adults: 250mg, every 8 hours - Children: 20mg/kg divided into every 8 hours	24 months
Cefprozil monohydrate 125mg	- Adults: 250-500mg, every 12-24 hours - Children: 7.5-20mg/kg every 12-24 hours	24 months
Cephalexin monohydrate 125mg, 250mg	- Adults: 500mg, 3 times a day - Children: 25-50mg/kg divided into 4 times a day	36 months
Cefadroxil monohydrate 250mg	- Adults: 1-2g divided into 1-2 times a day - Children: 30mg/kg divided into 2 times a day	36 months